HOMELITE
26cc MIGHTYLITE BLOWER
MODEL NOS. UT08520 AND UT08921
REPAIR SHEET

Small Engine Parts


http://www.barrettsmallengine.com

HOMELITE 26cc MIGHTYLITE BLOWER - MODEL NUMBERS UT08520, UT08921

Figure A i 219




Key

© 0 N O 0o~ WN =

—_
- O

N DD D 4 4 a4 a4 a4 a4 a4
N = O © 00 N O o b W N

HOMELITE 26cc MIGHTYLITE BLOWER - MODEL NUMBERS UT08520, UT08921

Part
Number

940752001
940647012
308680001
678435001
678434002
678434001
518496001
940734015
518538001
518540001
660674001
660970004
678126005
518265002
650016001
660730001
518539001
660629001
518543001
660621001
518537001
870174001
987000046
1-25-07

(Rev:00)

PARTS LIST (FIGURE A)

Description Qty.
(oo o N =T o1 SO PUPUPPT RN 1
107 o] NI =1 o T PSR PRPPPRN 1
UL 7= T o J SRR 1
B N1 T T T8 0 (1 ) SR 1
¥ WaVY WASHET (IMID) ...ttt e e e e e e e e e e e e nne s 1
BT 7= 1] o 1o (V1 ) SRR 1
ChOKE DIl COVE ..ciiiiiiiie i ittt et e e s e et rr e e e e e e s e e s s ae e e e e aeeeeeees s s snnnnnneeneeeeeeeennan 1
Starting Label.... ..o 1
] o 2 o] U (= 1
(6] 0] o= g\ Lo a1 S U 1
B S 1o = 0 T 4= o 8 RSP 4
¥ SCrEW (M4 X 77.5 MIM) ettt et e s e e e s s b e e s e e e e e e e e s nneeas 1
L= T g T PP PP OPRTTP 1
SO UPUPTPRIN 1
LT TS o =Y U 1
* NYION HEX NUL (B/8-24) ... e ettt e e e e e e e e e e e e e e e e e s e e snnnn e e e e e e e eeeeeeanan 1
BOOM VOIULE ... e e e e e e e e e e e e e e e nnnnnee 1
B S 1ot = 0 T G 7 o SRR 9
RV o118 (N o = (= 1
S 1ot =T 0 G 2 T T SRR 1
[ F= g o | SO PUPUPPT RN 1
* Spark Plug (Champion RCUBY)...ccceiii ittt e e s e e e e e e e e e 1

Operator’s Manual (960477001)

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

3




Figure B

HOMELITE 26cc MIGHTYLITE BLOWER - MODEL NUMBERS UT08520, UT08921




KEY
NO.

O O 00 N O O &~ W N =

O U U G Y
© 00 N o o b~ 0N =

PART
NUMBER

660466001
518535001
900951006
309960001
638442003
660925003
638337001
901550001
640099001
901551001
518497001
518690001
901552001
518709001
308028007
518532001
660453001
660454001
308674001

HOMELITE 26cc MIGHTYLITE BLOWER - MODEL NUMBERS UT08520, UT08921

PARTS LIST (FIGURE B)

KEY PART

DESCRIPTION QTY NO. NUMBER

Screw (M4 X 18 MM) .eovviiiiier e 4 20 308889001
Upper HOUSING ...ccoeiiiiiieeeeeeee e 1 21 518502001
Heat Shield Gasket .........ccccoeieeiiiiiniiieeeeee e 1 22 638088002
Short Block ASSEMDBIY ........cevviiiiieeeiieiieee e, 1 23 660970001
Cylinder Heat Shield............ooooiiiiiiiee 1 24 638091006
Screw (M4 X 12 MM) .oovveiiieee e 6 25 660970002
Crankcase COVEr.......couviiieeeeeeiieeee e 1 26 308675002
Crankcase Cover Gasket .........cccceeviiniieeeneenieeen. 1 27 660968001
CYlINAEN e 1 28 850108001
Intake Gasket ... 1 29 900849002
Heat Dam .....oooocieeee e e 1 30 901452003
Baffle Plate .......ccooeeeiierei e 1 31 308990003
Carburetor Gasket..........cccveeiiiiiieen e, 1 32 638442002
Throttle Lever ..., 1 33 660638003
Carburetor .......ooov i 1 34 638033001
Air BOX Base.......ccoviiiiiieiii e 1 35 518501001
Double Sided Hex BOlt......c..ccoeiiieeniieeniieeeeene 1 36 638389001
Screw (M5 X 70 MM) weovviiiiiereecieee e 1 37 650017001
Flywheel Assembly........coooiiiieiiiiiieeee 1 38 660967001

DESCRIPTION

Lower Housing with Starter Assembly

Starter Grip...cccceeeeeeeee e

Fuel Tank with Cap Assembly .............
Screw (M4 X 9 MM) .eeeevviciieeeeeciieeee e
Ignition Module...........coooiiiiiieennnnnn.
Starter ROPe....coovvcieeeeiiiiiieee e
Gasket MUffler........cccoeeoeeiiieeiiieeeen.
Muffler Assembly........ccoovvieiiieiiciinnnn.
Heat Shield..........cccoviiiiiiiiieee s
Screw (M4 X 18 Mm) ..covccvvvveeeiciieeeene
Spring & Container Assembly .............
Starter Pulley ...,
Pulley Retainer .........oooevvvevevnineinnnn.
Flat Washer ..o
Screw (M4 X 14 Mm) .ooooccveeeeeeiiieeeeene

* STANDARD HARDWARE ITEM - MAY BE PURCHASED LOCALLY

5

Homelite Parts



http://www.barrettsmallengine.com/homelite/parts.html

